4! V24 1LPSMU
40

41 V241LPSH

E£S==©ihv-—'4ﬂ

V241LPS, V24| LPSMU, V24| LPSH
[@ 0406
32
|




PARTS LIST MODEL: V241W V241LWMU,V241WH

REF No.] CODE NAME QTY REMARKS
Lps]LPsSMU] LPSH SIZE ORIGINAL MODEL
1 1675691 |GEAR CASE ASS'Y 1 1 1 |24 V24LPS
1676712 |GEAR CASE ASS'Y IN RED COLOUR | 1 1 1 [24RED V24LPS
1-1 | 1676347 |GEAR CASE 1 1 1 |24 V24LPS
1689810 |GEAR CASE IN RED COLOUR 1 1 1 [24RED V24LPS
1-2 | 1676348 |BEVEL GEAR 1 1 1 V24LPS
1-3 | 1676349 |PINION 1 1 1 V24LPS
1-4 | 1676350 |GEAR SHAFT 1 1 1 V24LPS
1-5 | 1676351 |HOLDER(A) 1 1 1 V24LPS
1-6 | 1676352 |HOLDER(B) 1 1 1 V24LPS
1-7 | 1676353 |BEARING 1 1 1 |608
1-8 | 1676354 |BEARING 1 1 1 609
1-9 | 1676355 |BEARING 1 1 1 [609z
1-10 | 0045130 |BEARING 1 1 1 |6001
1-11 | 0080430 |STOP RING 1 1 1 |24
1-12 | 0082220 |STOP RING 1 1 1 |9
1-13 | 0083170 |STOP RING 1 1 1 |28
1-14 | 1676357 |GEAR CASE COVER 1 1 1 |f35xi88 V24LPS
1-15 | 1676358 |NUT COVER 1 1 1 [i8xf795 V24LPS
1-16 | 1676359 |NUT 1 1 1 |M8x1.25
1-17 | 0010505 |BOLT 1 1 1 |m6x8
1-18 | 1676360 |SCREW 3 3 3 |M4x8(+ )2P
1-19 | 1676361 |OIL SEAL 1 1 1 [TC17287
1-20 | 1676362 |CAP BOLT 1 1 1 |M5x25 2P
1-21 | 1676363 |CAP BOLT 1 1 1 |M5x10 2P
1-22 | 1676364 |COLLAR 1 1 1 |f 12xf 17x95
2 0200557 |DRIVE SHAFT HOUSING ASS'Y 1 1 1 |24 V241LPS
2-1 | 0200485 |DRIVE SHAFT HOUSING 1 1 1 |24 V241LPS
2-2 | 1675694 |METAL CUSHION 6 6 6 V24LPS
23 | 1675695 |OIL METAL 6 6 6 V24LPS
3 1675696 |DRIVE SHAFT 1 1 1 V24LPS
4 0200000 |HANGER STRAP STEM 1 1 1 |24 F-3
5 0200001 |SCREW 1 1 1 |M6x12 (+)2P
6 0200544 |CLUTCH HOUSING ASS'Y 1 1 1 V241LPS
0200545 |CLUTCH HOUSING ASS'Y IN RED 1 1 1 |RED V241LPS
6-1 | 0200497 |CLUTCH HOUSING 1 1 1 V241LPS
0200502 |CLUTCH HOUSING IN RED 1 1 1 |RED V241LPS
6-2 | 0200501 |CORE HOUSING ASS'Y 1 1 1 V241LPS
0200504 |CORE HOUSING ASS'Y IN RED 1 1 1 |RED V241LPS
6-3 | 0200538 |CLUTCH DRUM 1 1 1 V241LPS
6-4 | 1676309 |BEARING 2 2 2 |60012Z
6-5 | 0200539 |STOP RING 1 1 1 |c-28
6-6 | 0200540 |STOP RING 1 1 1 [s12
6-7 | 0200541 |CAP BOLT 4 4 4 |M5x14 2P
6-8 | 0200542 |CAP BOLT 1 1 1 |M5x12 2P
6-9 | 0200543 |CAP BOLT 1 1 1 |M5x20 2P
7 0018060 |BOLT 4 4 4 |M6x20 (+)3P
3 1675697 |SAFETY GUARD 1 1 1 V26W
9 1675698 |SAFETY GUARD 1 1 1 V26W
10 | 1675699 |CUTTER 1 1 1 V26W
11 | 1675700 |SCREW 1 1 1 [4x12(+)
12 1675701 |SAFETY GUARD HOLDER 1 1 1 V24LPS
13 | 1675702 |SAFETY GUARD HOLDER 1 1 1 V26W
14 | 1675703 |CONNECTOR 1 1 1 V26W
15 | 0200012 |CAP BOLT 1 1 1 |[M5x20
16 | 0200013 |CAP BOLT 4 4 4 |M5x16
17 1689441 |HANDLE HOLDER 1 1 1
1689442 |HANDLE HOLDER IN RED 1 1 1 |RED
18 | 1689443 |HANDLE HOLDER 1 1 1
1689444 |HANDLE HOLDER IN RED 1 1 1 |RED
19 | 1675715 |HANDLE HOLDER 1 1 1




0200068 |HANDLE HOLDER IN RED 1 1 1 |RED
20 0200083 |HANDLE DAMPER 1 1 1
21 0200038 |CAP BOLT 4 4 4  [M6x20
22 0200039 |CAP BOLT 2 2 2 |M6x25
23 0200505 |HANDLE 1 1 1 V241W
24 1655825 |GRIP ASS'Y 1 1 1 H26W
24-1 1655775 [SCREW 1 1 1 [M5%30(+)
24-2 0030080 |NUT 1 1 1 |M5
25 0200506 |HANDLE 1 1 1 V241W
26 165-582-0 |[THROTTELE LEVER ASS'Y 1 1 1 H26W
26-1 1655775 [SCREW 1 1 1 [M5%30(+)
26-2 0030080 |NUT 1 1 1 |M5
27 1675722 |WIRE GUIDE 1 1 1 |19 V28W
28 1689262 [WIRE GUIDE 2 2 2 |24 V24W
29 0200556 |TUBE 1 1 1 |f13x120
30 0200380 |LABEL 1 1 1 ]178x35
31 0200558 |LABEL 1 1 1 ]158x20
32 0200021 |LABEL 1 1 1 ]150%28
33 1667186 |[HARNESS ASS'Y 1 1 1 H24
34 1666953 |PROTECTOR 1 1 1 H28
35 0200023 |SPANNER 1 1 1 ]10x8
36 0200022 |SPANNER 1 1 1 |4
37 0200042 |SPANNER 1 1 1 |5
38 0200024 |BOX SPANNER 1 1 1 |13
39 1689082 |BAG 1 1 1
40 0200025 |BAG 1 1 1
41 0200026 |BAG 1 1 1
42 1675705 |MANUAL 1 1 1
43 0200559 |MANUAL 1 1 1
50 0200080 |WIRE 1 H24LPSMU
0200108 |WIRE ASS'Y 1 H26WH
51 0200106 |JCONNECTOR 1 1 H26WH
52 0200111 |CORD ASS'Y 1 K25W
53 0200034 |SCREW 1 [M5x10 (+)2P
54 0200112 |DRIVER 1 H26WH
55 0200113 |BOX SPANNER 1 ]16x19 H26WH




